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Plot 7-638. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 40)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-639. Radiated Spurious Emissions 18GHz - 40GHz CDD (802.11n — Ch.40)
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*
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Mode: 802.11n

Data Rate: MCS8

Distance of Measurements: 3 Meters

Operating Frequency: 5200MHz

Channel: 40

Frequency Ant. Pol. Antt_enna Tur_ntable GLELTEEED AFCL Sl Limit Margin
[MHz] Detector [HIV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBpV/m] H

10400.00 Peak Y - - -71.58 15.11 50.53 68.23 -17.70
15600.00 | Average H - - -84.76 22.74 44 .98 53.98 -9.00
15600.00 Peak H - - -73.85 22.99 56.14 73.98 -17.84

Table 7-193. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2405200017-11.BCG

5/20/2024 - 8/28/2024

Tablet Device
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Plot 7-640. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 48)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBV/m] [dB]
[em] [degree] [dBm] [dBuV/m] H
10480.00 Peak H - - -71.70 15.20 50.50 68.23 -17.73
*| 15720.00 | Average V - - -84.66 23.86 46.20 53.98 -7.78
*| 15720.00 Peak V - - -72.82 23.90 58.07 73.98 -15.91

Table 7-194. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
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Plot 7-641. Radiated Spurious Emissions above 1GHz SDM (802.11n - Ch. 52)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[em] [degree] [dBm] [dBuV/m] H
10520.00 Peak H - - -72.04 15.24 50.20 68.23 -18.03
*| 15780.00 | Average H - - -84.43 2423 46.80 53.98 -7.18
*| 15780.00 Peak H - - -72.67 23.62 57.96 73.98 -16.02

Table 7-195. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-642. Radiated Spurious Emissions above 1GHz SDM (802.11n — Ch. 56)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-643. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11n — Ch.56)
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Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBpV/m] H
10560.00 Peak H - - -71.21 14.75 50.53 68.23 -17.70
*| 15840.00 | Average V - - -84.83 24.55 46.72 53.98 -7.26
*| 15840.00 Peak V - - -74.35 24.55 57.20 73.98 -16.78

Table 7-196. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-644. Radiated Spurious Emissions above 1GHz SDM (802.11n - Ch. 64)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Frequency Ant. Pol. Antt_enna Tur_ntable GOELEEET AFCL ol Limit Margin
[MHz] Detector [HIV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[em] [degree] [dBm] [dBuV/m] H
*| 10640.00 | Average V - - -82.71 15.59 39.89 53.98 -14.09
*| 10640.00 Peak A - - -70.45 14.66 51.21 73.98 -22.77
*| 15960.00 | Average H - - -85.63 25.16 46.53 53.98 -7.45
*| 15960.00 Peak H - - -74.55 25.16 57.61 73.98 -16.37

Table 7-197. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-645. Radiated Spurious Emissions above 1GHz SDM (802.11n — Ch. 100)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[em] [degree] [dBm] [dBuV/m] H
*| 11000.00 | Average H - - -83.26 16.40 40.15 53.98 -13.83
*| 11000.00 Peak H - - -71.51 15.88 51.38 73.98 -22.60
16500.00 Peak V - - -74.38 25.87 58.50 68.23 -9.73

Table 7-198. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-646. Radiated Spurious Emissions above 1GHz SDM (802.11n — Ch. 116)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-647. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11n — Ch.116)
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Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBpV/m] H
*| 11160.00 | Average Y - - -83.21 17.04 40.83 53.98 -13.15
*| 11160.00 Peak V - - -72.20 17.04 51.85 73.98 -22.13
16740.00 Peak V - - -72.65 24.37 58.71 68.23 -9.52

Table 7-199. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-648. Radiated Spurious Emissions above 1GHz SDM (802.11n — Ch. 144)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBV/m] [dB]
[em] [degree] [dBm] [dBuV/m] H
*| 11440.00 | Average H - - -83.35 17.28 40.93 53.98 -13.05
*| 11440.00 Peak H - - -71.12 16.35 52.23 73.98 -21.75
17160.00 Peak H - - -73.23 24 .80 58.57 68.23 -9.66

Table 7-200. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-649. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 149)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[em] [degree] [dBm] [dBuV/m] H
*| 11490.00 | Average A - -82.63 16.89 41.27 53.98 -12.71
*| 11490.00 Peak \Y - -72.88 17.83 51.95 73.98 -22.03
17235.00 Peak H - -73.86 24 .93 58.07 68.23 -10.16

Table 7-201. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-650. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 157)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-651. Radiated Spurious Emissions 18GHz - 40GHz CDD (802.11n — Ch.157)
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Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBpV/m] H
*| 11570.00 | Average H - - -82.96 16.93 40.97 53.98 -13.01
*| 11570.00 Peak H - - -72.04 17.13 52.09 73.98 -21.89
17355.00 Peak V - - -73.84 24.49 57.65 68.23 -10.58

Table 7-202. Radiated Spurious Emission Measurements CDD

Approved by:
Technical Manager

FCC ID: BCGA2993 MEASUREMENT REPORT
IC: 579C-A2993 @ element (CERTIFICATION)
Test Report S/N: Test Dates: EUT Type:
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Plot 7-652. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 165)
Mode: 802.11n
Data Rate: MCS8
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Frequency Ant. Pol. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBV/m] [dB]
[em] [degree] [dBm] [dBuV/m] H
*| 11650.00 | Average A - - -82.92 17.17 41.25 53.98 -12.73
*| 11650.00 Peak V - - -71.90 17.17 52.27 73.98 -21.71
17475.00 Peak H - - -73.97 24 57 57.60 68.23 -10.63

Table 7-203. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-653. Radiated Spurious Emissions above 1GHz CDD (802.11ax(SU) — Ch. 36)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Freraer Ant. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
10360.00 Peak V - - -71.46 15.38 50.92 68.23 -17.31
*| 15540.00 | Average H - - -84.88 23.25 45.37 53.98 -8.61
*| 15540.00 Peak H - - -73.79 23.25 56.47 73.98 -17.51

Table 7-204. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-654. Radiated Spurious Emissions above 1GHz CDD (802.11ax(SU) — Ch. 40)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-655. Radiated Spurious Emissions 18GHz - 40GHz CDD (802.11ax(SU) — Ch.40)
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Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
R Ant. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
10400.00 Peak V - - -71.37 15.11 50.74 68.23 -17.49
*| 15600.00 | Average V - - -85.05 23.25 45.20 53.98 -8.78
*| 15600.00 Peak V - - -73.13 22.74 56.61 73.98 -17.37

Table 7-205. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993
IC: 579C-A2993

Approved by:
Technical Manager

Test Report S/N:

1C2405200017-11.BCG

MEASUREMENT REPORT
@ element (CERTIFICATION)
Test Dates: EUT Type:
5/20/2024 - 8/28/2024 Tablet Device
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Plot 7-656. Radiated Spurious Emissions above 1GHz CDD (802.11ax(SU) — Ch. 48)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Freraer Ant. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
10480.00 Peak H - - -72.22 15.20 49.99 68.23 -18.24
*| 15720.00 | Average H - - -84.49 23.62 46.13 53.98 -7.85
*| 15720.00 Peak H - - -72.66 22.51 56.85 73.98 -17.13

Table 7-206. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
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Test Report S/N: Test Dates: EUT Type:
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Plot 7-657. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 52)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Frequency Ant. Antt_enna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
10520.00 Peak \Y - - -71.34 14.85 50.51 68.23 -17.72
*| 15780.00 | Average H - - -84.77 24.23 46.46 53.98 -7.52
*| 15780.00 Peak H - - -72.63 23.62 57.99 73.98 -15.99

Table 7-207. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-658. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 56)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-659. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11ax(SU) — Ch.56)
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Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
e Ant. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
10560.00 Peak H - - -71.89 14.85 49.96 68.23 -18.27
*| 15840.00 | Average vV - - -84.15 23.85 46.70 53.98 -7.28
*| 15840.00 Peak V - - -73.06 23.85 57.79 73.98 -16.19

Table 7-208. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993
IC: 579C-A2993

Approved by:
Technical Manager

Test Report S/N:
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Plot 7-660. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 64)
Mode: 802.11ax(SU)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
R Ant. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[H/V] [cm] [degree] [dBm] [dBpV/m] H
*| 10640.00 | Average V - - -82.49 15.59 40.11 53.98 -13.87
*| 10640.00 Peak V - - -72.03 15.59 50.57 73.98 -23.41
*| 15960.00 | Average H - - -84.91 24.43 46.52 53.98 -7.46
*| 15960.00 Peak H - - -73.41 24.02 57.61 73.98 -16.37

Table 7-209. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-661. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 100)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Antt_enna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
*| 11000.00 | Average \Y - - -83.51 16.40 39.89 53.98 -14.09
*| 11000.00 Peak \Y - - -71.64 15.86 51.22 73.98 -22.76
16500.00 Peak \Y - - -72.68 25.16 59.48 68.23 -8.75

Table 7-210. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-662. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 116)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-663. Radiated Spurious Emissions 18GHz - 40GHz SDM (802.11ax(SU) — Ch.116)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
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Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Freraer Ant. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
*| 11160.00 | Average H - - -83.17 17.04 40.87 53.98 -13.11
*| 11160.00 Peak H - - -72.40 17.04 51.64 73.98 -22.34
16740.00 Peak vV - - -72.83 24.37 58.54 68.23 -9.69

Table 7-211. Radiated Spurious Emission Measurements SDM

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

FCC ID: BCGA2993 m
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Plot 7-664. Radiated Spurious Emissions above 1GHz SDM (802.11ax(SU) — Ch. 144)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Freraer Ant. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
*| 11440.00 | Average V - - -83.24 17.28 41.03 53.98 -12.95
*| 11440.00 Peak V - - -71.69 17.25 52.56 73.98 -21.42
17160.00 Peak H - - -73.64 24.61 57.96 68.23 -10.27

Table 7-212. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-665. Radiated Spurious Emissions above 1GHz CDD (802.11ax(SU) — Ch. 149)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Antt_enna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[H/V] [cm] [degree] [dBm] [dBpV/m] H
*| 11490.00 | Average H - - -83.39 17.83 41.44 53.98 -12.54
*| 11490.00 Peak H - - -72.86 17.83 51.97 73.98 -22.01
17235.00 Peak \Y - - -73.21 24.93 58.71 68.23 -9.52

Table 7-213. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-666. Radiated Spurious Emissions above 1GHz CDD (802.11ax(SU) — Ch. 157)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-667. Radiated Spurious Emissions 18GHz - 40GHz CDD (802.11ax(SU) — Ch.157)
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Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Freraer Ant. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
*| 11570.00 | Average V - - -82.93 16.93 41.00 53.98 -12.98
*| 11570.00 Peak V - - -72.46 17.13 51.67 73.98 -22.31
17355.00 Peak vV - - -73.55 24.61 58.06 68.23 -10.17

Table 7-214. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-668. Radiated Spurious Emissions above 1GHz CDD (802.11ax(SU) — Ch. 165)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
R Ant. Antt_anna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector | Pol. Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[HIV] [cm] [degree] [dBm] [dBuV/m] H
*| 11650.00 | Average \Y - - -83.23 17.38 41.15 53.98 -12.83
*| 11650.00 Peak Vv - - -72.57 17.63 52.06 73.98 -21.92
17475.00 Peak H - - -74.09 24.78 57.68 68.23 -10.55

Table 7-215. Radiated Spurious Emission Measurements CDD

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.4  Simultaneous Tx Radiated Spurious Emissions Measurements.
Description Bluetooth 802.11a/n/aclax
5GHz
Antenna Antenna WF2 Antenna WF2
Channel 79 36
Operating Frequency (MHz) 2480 5180
Mode/Modulation GFSK iPA 802.11n
Table 7-216 Worst Case Simultaneous Transmission Configuration
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Plot 7-669. Radiated Spurious Emissions - 18GHz — Simultaneous Transmission)
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Turntable

Frequency [MHz] | Detector AT;/\F;;)I' Amen[';?ni]-blgm [AdZ;qerteh] L:Vneﬁl?jg:n] AFCL [dB/m] F'e[ﬁ;t\ri,:?th [dglun\}lltm] Margin [dB]
4960.00 Peak H - -68.62 16.88 55.26 73.98 -18.72
7440.00 Peak H - -70.10 11.45 48.35 73.98 -25.63
12400.00 Peak H - - -73.03 18.90 52.87 73.98 21.11

Table 7-217. Bluetooth Harmonics Emission Measurements — Simultaneous Transmission
Frequency [MHz] | Detector AT;/\F;JOI' A"te"[";q?emht Azi;zmtﬁ;‘;ree] L(;A\IZTIE’;;;] AFCL [dB/m] FiifBﬁgler:?th [ d;mltm] Margin [dB]

10360.00 Peak H -71.95 15.31 50.36 68.23 -17.87

* 15540.00 Avg H -84.98 23.06 45.08 53.98 -8.90

* 15540.00 Peak H -73.69 23.06 56.37 73.98 -17.61
7880.00 Avg - -81.53 11.20 36.67 53.98 -17.31
7880.00 Peak - - - -70.56 11.20 47.64 73.98 -26.34
Table 7-218. UNIl and Inter-modulations Emissions Measurements — Simultaneous Transmission
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7.6.5 Antenna WF5T Radiated Band Edge Measurements (20MHz BW)
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Plot 7-673. Antenna WF5T (Peak & Average, Ch.36, 802.11n, MCS7) Plot 7-676. Antenna WF5T (Peak & Average, Ch.40, 802.11n, MCS7)
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Plot 7-677. Antenna WF5T (Peak & Average, Ch.60, 802.11n, MCS2)
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Plot 7-680. Antenna WF5T (Peak & Average, Ch.64, 802.11n, MCS2)
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Plot 7-678. Antenna WF5T (Peak & Average, Ch.60, 802.11n, MCS4)
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Plot 7-681. Antenna WF5T (Peak & Average, Ch.64, 802.11n, MCS4)

RBW:1MHZ  peak: 5351.50 MHz, 69.06 dBuV/m

o1 1648 SWT: 1.0ms _ Avg: 5351.00 MHz, 49.82 dBuV/m ot 15448 SWT: 1.0ms _ Avg: 5350.25 MHz, 50.98 dBuV/m
140 1404
£ 120 E 120 4=—c]
=3 =3
3 3
@ @
=l =l
£ 100 < 100
5 5
=3 =3
] ]
& 8o £ 80
o o
] ]
T 60 [\_‘ & 60 \\_.L
Vo
AR o - s metrn®’ R e y Bu——
40 40 >
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475 5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475

Plot 7-679. Antenna WF5T (Peak & Average, Ch.60, 802.11n, MCS7)
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Plot 7-682. Antenna WF5T (Peak & Average, Ch.64, 802.11n, MCS7)
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Plot 7-683. Antenna WF5T (Peak & Average, Ch.100, 802.11n, MCS2)
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Plot 7-686. Antenna WF5T (Peak & Average, Ch.104, 802.11n, MCS2)
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Plot 7-684. Antenna WF5T (Peak & Average, Ch.100, 802.11n, MCS4)
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Plot 7-687. Antenna WF5T (Peak & Average, Ch.104, 802.11n, MCS4)
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Plot 7-685. Antenna WF5T (Peak & Average, Ch.100, 802.11n, MCS7)
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Plot 7-688. Antenna WF5T (Peak & Average, Ch.104, 802.11n, MCS7)

FCC ID: BCGA2993
IC: 579C-A2993

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
5/20/2024 - 8/28/2024

Test Report S/N:
1C2405200017-11.BCG

EUT Type:
Tablet Device

Page 277 of 380

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace: MaxHold ~ RBW: 1 MHz 5725.25 MHz Trace: MaxHold  RBW: 1 MHz 5725.50 MHz
PASS Gt (RN 60sSdbuvim PASS fissis Wi 6294 dbuvim
1401 1401
E E
3 1201 3 1201
3 3
s s
© 100 3 100
& &
s 80 s 80
60 60 vl " 5
5600 5625 56‘50 5675 5700 5725 5750 5775 5800 5825 5850 5600 5625 56‘50 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz) Frequency (MHz)
Plot 7-689. Antenna WF5T (Peak, Ch.136, 802.11n, MCS2) Plot 7-692. Antenna WF5T (Peak, Ch.140, 802.11n, MCS2)
Trace: M.:-xxHold RBWE 1 MHz 5725.75 MHz Trace: M.:-xxHold RBWE 1 MHz 5725.50 MHz
PASS gesctocrc = vow:aui: 61.82 dbuV/m PASS gescocrc = vow:aui: 63.52 dbuV/m
1404 140
E E
3 120 { 3 120
s s
5 5
© 100 $ 100 1
g g
7l 7l
o 8041 o 804
2 2
60 4 60 LN-P\A__‘
5600 5625 5650 5675 5700 5725 5750 5775 58’00 58’25 5850 5600 5625 5650 5675 5700 5725 5750 5775 58’00 58’25 5850
Frequency (MHz) Frequency (MHz)
Plot 7-690. Antenna WF5T (Peak, Ch.136, 802.11n, MCS4) Plot 7-693. Antenna WF5T (Peak, Ch.140, 802.11n, MCS4)
Trace: M._axHold RBWE 1 MHz 5725.25 MHz Trace: M._axHold RBWE 1 MHz 5725.75 MHz
PASS s,  MW3M:  8298dbuvim PASS greagirc, Wi 8157 dbuvim
1404 140
E E
3 120 3 120
s s
5 5
© 1001 % 100
g g
» »
= 80 oz 801
2 )
60 R 60
5600 5625 5650 5675 5700 5725 5750 5775 58’00 58‘25 5850 5600 5625 5650 5675 5700 5725 5750 5775 58’00 58‘25 5850
Frequency (MHz) Frequency (MHz)
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Plot 7-695. Antenna WF5T (Peak, Ch.149, 802.11n, MCS2)
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Plot 7-696. Antenna WF5T (Peak, Ch.149, 802.11n, MCS4)
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Plot 7-697. Antenna WF5T (Peak, Ch.149, 802.11n, MCS7)

5655

5690 5725 5760
Frequency (MHz)

5795

5830

50

130

120

90 1

70

5675

Trace: MaxHold  RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
WT: 1.0ms

5988.60 MHz
62.21 dbuV/m

Frequency (MHz)

Trace: MaxHold
Detector: PK
Offset: 19.9dB

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.0ms

PASS

6025

Plot 7-698. Antenna WF5T (Peak, Ch.165, 802.11n, MCS2)
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Plot 7-699. Antenna WF5T (Peak, Ch.165, 802.11n, MCS4)
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Plot 7-700. Antenna WF5T (Peak, Ch.165, 802.11n, MCS7)
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Plot 7-701. Antenna WF5T (Peak & Average, Ch.36, 802.11ax(SU),
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Plot 7-702. Antenna WF5T (Peak & Average, Ch.36, 802.11ax(SU),
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Plot 7-703. Antenna WF5T (Peak & Average, Ch.36, 802.11ax(SU),
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Plot 7-704. Antenna WF5T (Peak & Average, Ch.40, 802.11ax(SU),
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Plot 7-705. Antenna WF5T (Peak & Average, Ch.40, 802.11ax(SU),
MCS4)
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Plot 7-706. Antenna WF5T (Peak & Average, Ch.40, 802.11ax(SU),
MCS11)
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Plot 7-707. Antenna WF5T (Peak & Average, Ch.60, 802.11ax(SU),
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Field Strength (dBuV/m)

Plot 7-708. Antenna WF5T (Peak & Average, Ch.60, 802.11ax(SU),
MCS4)

Field Strength (dBuV/m)

Plot 7-709. Antenna WF5T (Peak & Average, Ch.60, 802.11ax(SU),

PASS i3 G 15,600 VBW: 3 Mz

Peak: 5351.75 MHz, 64.58 dBuV/m

Pedk Offcet: 15,498 SWT: 1.0ms _Avg: 5350.25 MHz, 51.14 dBpV/m
140 4]
1204
100
80
5 3 ] a
lode”’ e, (S Cm—— G RO S
a0 - T T T — T T
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475

140 4
1204
100
80
& A
X
40 -
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450

140

120

100

80

60

40

5225

Frequency (MHz)

PASS ji i 150 VoW 3 priz

Peak Offset: 15.6d8 SWT: 1.0ms

Peak: 5350.25 MHz, 69.06 dBuV/m
Avg: 5350.25 MHz, 50.50 dBuV/m
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Frequency (MHz)

PASS &5 1500 VoW 3 iz
vg. Offset: :
Pegk Offset- 15748 SWT: 1.0ms

Peak: 5372.75 MHz, 59.24 dBuV/m
Avg: 5356.75 MHz, 48.03 dBuV/m
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PASS % i 15 000 VoW 3 priz

Peak Offset: 15.4d8 SWT: 1.0ms

Peak: 5360.75 MHz, 62.81 dBuV/m
Avg: 5350.25 MHz, 50.80 dBuV/m
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Plot 7-710. Antenna WF5T (Peak & Average, Ch.64, 802.11ax(SU),

MCS2)

PASS jis i 157 VoW 3 priz

Peak: 5361.25 MHz, 66.70 dBuV/m
Avg: 5350.25 MHz, 51.20 dBuV/m

Peak Offset: 15.4¢8 SWT: 1.0ms
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Frequency (MHz)
Plot 7-711. Antenna WF5T (Peak & Average, Ch.64, 802.11ax(SU),

MCS4)

PASS &z s 1000 Vo 3 iz

Peak: 5350.25 MHz, 68.80 dBuV/m
Avg: 5351.00 MHz, 51.25 dBuV/m

Peak Offset: 15.4dg SWT: 1.0ms
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Frequency (MH2)
Plot 7-712. Antenna WF5T (Peak & Average, Ch.64, 802.11ax(SU),

MCS11
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PASS 5 i 15 VoW 3 priz

Peak: 5467.25 MHz, 63.23 dBuV/m

PASS A, Offset: 15,908 YBW: 3 MHz

RBW: 1 MHz  peak: 5469.25 MHz, 62.59 dBuV/m

Pagk Offset: 15.7d8 SWT: 1.0ms _Avg: 5458.75 MHz, 49.57 dBuV/m Pagk Offset: 15.7d8 SWT: 1.0ms _Avg: 5457.75 MHz, 48.81 dBuV/m
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Frequency (MHz)

Plot 7-713. Antenna WF5T (Peak & Average, Ch.100, 802.11ax(SU),

MCS2)

PASS 5 i 16100 VoW 3 Mtz

Peak: 5470.00 MHz, 63.39 dBuV/m

PASS Av, Offset: 16,108 YBW: 3 MHz

Frequency (MHz)

Plot 7-716. Antenna WF5T (Peak & Average, Ch.104, 802.11ax(SU),

MCS2)

RBW: 1 MHz  peak: 5469.50 MHz, 63.53 dBuV/m

pask Offset: 15.7d8 SWT: 1.0ms _Avg: 5459.00 MHz, 48.55 dBuV/m Pask Offset: 15.7d8 SWT: 1.0ms __Avg: 5460.00 MHz, 48.58 dBuV/m
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Frequency (MHz)

Plot 7-714. Antenna WF5T (Peak & Average, Ch.100, 802.11ax(SV),

MCS4)

RBW: 1 MHz

PASS Ki?,"éf’fs‘.'i: 16.4d8 VBW: 3 MHz

Peak Offset: 157 SWT: 1.0ms

Peak: 5468.75 MHz, 61.90 dBuV/m
Avg: 5454.00 MHz, 47.01 dBuV/m

PASS i G 164 VBW: 3 iz

Frequency (MHz)

Plot 7-717. Antenna WF5T (Peak & Average, Ch.104, 802.11ax(SUV),

MCS4)

Peak: 5468.50 MHz, 62.98 dBuV/m

Pegk Oficet- 15708 SWT: 1.0ms _ Avg: 5456.75 MHz, 48.38 dBuV/m
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Frequency (MHz)

Plot 7-715. Antenna WF5T (Peak & Average, Ch.100, 802.11ax(SV),

MCS11)
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Plot 7-718. Antenna WF5T (Peak & Average, Ch.104, 802.11ax(SU),

MCS11)
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Trace: MaxHold RBW: 1 MHz 5725.25 MHz
Detector: PK VBW: 3 MHz >
PASS ffset: 16.2d SWT: 1.0ms 61.28 dbuV/m
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Plot 7-719. Antenna WF5T (Peak, Ch.136, 802.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz 5725.50 MHz
Detector: PK VBW: 3 MHz ;
PASS Offset: 16.2d8 SWT: 1.0ms 63.17 dbuV/m
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Plot 7-720. Antenna WF5T (Peak, Ch.136, 802.11ax(SU), MCS4)

Trace: MaxHold RBW: 1 MHz 5726.50 MHz
Detector: PK VBW: 3 MHz S
PASS Offset: 16.2dB SWT: 1.0ms 62.59 dbuV/m
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Plot 7-721. Antenna WF5T (Peak, Ch.136, 802.11ax(SU), MCS11)

Trace: MaxHold ~ RBW: 1 MHz 5725.50 MHz
PASS geeconec  vewsi: 5355 buvim
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Plot 7-722. Antenna WF5T (Peak, Ch.140, 802.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz 5726.25 MHz
Detector: PK VBW: 3 MHz 5
PASS Offset: 16.2d8 SWT: 1.0ms 63.02 dbuV/m
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Plot 7-723. Antenna WF5T (Peak, Ch.140, 802.11ax(SU), MCS4)

Trace: MaxHold RBW: 1 MHz 5725.25 MHz
Detector: PK VBW: 3 MHz S
PASS Offset: 16.2dB SWT: 1.0ms 63.50 dbuV/m
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Plot 7-724. Antenna WF5T (Peak, Ch.140, 802.11ax(SU), MCS11)
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